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Maximum power spectral density

Test Result
TestMode Antenna | Freq(MHz) Result imit Verdict
[dBm/3kHz] [dBm/3kHz]
ANTO 2412 -7.15 <8.00 PASS
11B ANTO 2437 -9.87 <8.00 PASS
ANTO 2462 -8.84 <8.00 PASS
ANTO 2412 -10.78 <8.00 PASS
ANTO 2417 -7.29 <8.00 PASS
ANTO 2437 -7.36 <8.00 PASS
11G ANTO 2447 -7.31 <8.00 PASS
ANTO 2452 -7.92 <8.00 PASS
ANTO 2457 -9.9 <8.00 PASS
ANTO 2462 -13.09 <8.00 PASS
ANTO 2412 -17.03 <8.00 PASS
ANT1 2412 -16.05 <8.00 PASS
total 2412 -13.50 <8.00 PASS
ANTO 2417 -14.55 <8.00 PASS
ANT1 2417 -13.51 <8.00 PASS
total 2417 -10.99 <8.00 PASS
ANTO 2422 -10.41 <8.00 PASS
ANT1 2422 -9.71 <8.00 PASS
total 2422 -7.04 <8.00 PASS
ANTO 2437 -10.34 <8.00 PASS
ANT1 2437 -10.13 <8.00 PASS
HNZOMIMO total 2437 -7.22 <8.00 PASS
ANTO 2442 -8.05 <8.00 PASS
ANT1 2442 -9.02 <8.00 PASS
total 2442 -5.50 <8.00 PASS
ANTO 2447 -9.58 <8.00 PASS
ANT1 2447 -8.05 <8.00 PASS
total 2447 -5.74 <8.00 PASS
ANTO 2452 -11.24 <8.00 PASS
ANT1 2452 -11.75 <8.00 PASS
total 2452 -8.48 <8.00 PASS
ANTO 2457 -15.55 <8.00 PASS
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ANT1 2457 -15.47 <8.00 PASS
total 2457 -12.50 <8.00 PASS
ANTO 2462 -18.73 <8.00 PASS
ANT1 2462 -16.16 <8.00 PASS
total 2462 -14.25 <8.00 PASS
ANTO 2422 -20.43 <8.00 PASS
ANT1 2422 -20.54 <8.00 PASS
total 2422 -17.47 <8.00 PASS
ANTO 2427 -18.76 <8.00 PASS
ANT1 2427 -18.73 <8.00 PASS
total 2427 -15.73 <8.00 PASS
ANTO 2432 -14.05 <8.00 PASS
ANT1 2432 -14.22 <8.00 PASS
total 2432 -11.12 <8.00 PASS
ANTO 2437 -15.15 <8.00 PASS
11N40MIMO ANT1 2437 -14.7 <8.00 PASS
total 2437 -11.91 <8.00 PASS
ANTO 2442 -18.09 <8.00 PASS
ANT1 2442 -17.19 <8.00 PASS
total 2442 -14.61 <8.00 PASS
ANTO 2447 -17.95 <8.00 PASS
ANT1 2447 -18.3 <8.00 PASS
total 2447 -15.11 <8.00 PASS
ANTO 2452 -19.69 <8.00 PASS
ANT1 2452 -20.48 <8.00 PASS
total 2452 -17.06 <8.00 PASS
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Reference level measurement

Test Result
TestMode Antenna Freq(MHz) Max.Point[MHz] Result{dBm/100KHz]
ANTO 2412 2413.98 6.11
11B ANTO 2437 2438.98 3.77
ANTO 2462 2463.00 4.93
ANTO 2412 2405.73 3.67
ANTO 2417 2411.99 6.90
ANTO 2437 2442.00 7.32
11G ANTO 2447 2448.27 7.28
ANTO 2452 2450.76 5.93
ANTO 2457 2459.52 4.89
ANTO 2462 2469.49 1.89
ANTO 2412 2414.50 -2.68
ANT1 2412 2419.49 -2.23
ANTO 2417 2424.49 0.48
ANT1 2417 2424.49 1.60
ANTO 2422 2429.49 4.07
ANT1 2422 2429.49 5.05
ANTO 2437 2444.46 4.47
ANT1 2437 2444.47 5.28
ANTO 2442 2444.50 5.24
11IN20MIMO
ANT1 2442 2449.49 5.83
ANTO 2447 2449.52 5.26
ANT1 2447 2452.00 5.60
ANTO 2452 2445.71 2.71
ANT1 2452 2459.47 2.66
ANTO 2457 2464.50 -0.76
ANT1 2457 2464.49 -0.75
ANTO 2462 2464.50 -3.72
ANT1 2462 2466.99 -3.09
ANTO 2422 2419.48 -5.34
ANT1 2422 2419.48 -5.12
11N40OMIMO ANTO 2427 2430.74 -4.07
ANT1 2427 2424.48 -4.22
ANTO 2432 2435.78 0.07
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ANT1 2432 2429.46 0.65
ANTO 2437 244201 -0.21
ANT1 2437 2434.46 0.36
ANTO 2442 2447.01 -3.17
ANT1 2442 2439.47 -2.75
ANTO 2447 2450.74 -3.57
ANT1 2447 2444.48 -3.49
ANTO 2452 2449.48 -4.66
ANT1 2452 2449.48 -4.89
Sporton International Inc.(Kunshan) Page Number : A86 of A181

TEL : +86-512-57900158
FCC ID: XMR2023FCS851U



seomron cas. FCC RF Test Report Report No. : FR371207C

Test Graphs

11B_ANTO_2412

Spectrum

(=]
A
Ref Level 30,00 dém Offset 11.61 dB & RBW 100 kHz

lo Att 30dB SWT 1ms @ VBW 300 kHz
@ 1Pk View

Mode Sweep

M1[1] 6.11 dBm
2.4139830 GHz,
20 dBm

10 dBm:

oo | g h A A | T

o)

-10 dBrmz \Wf’ \\ﬁ/j Y

)
-0 dBm

—

-30 dBm

-40 dBm

-50 dBm:

-60 dBm

CF 2.412 GHz 691 pts Span 15.06 MHz
1
L L

J [ [ EECEER ]

Date: 10.AFP

Sporton International Inc.(Kunshan) Page Number : A87 of A181
TEL : +86-512-57900158

FCC ID: XMR2023FCS851U



seomron cas. FCC RF Test Report

Report No. : FR371207C

11B_ANTO_2437

Spectrum

(=)

= Att 30 de SWT

Ref Level 30,00 dém Offset 11.57 dB & RBW 100 kHz

1ms @ VBW 300 kHz Mode Sweep

® 1Pk View

-60 dBm:

20 dém

M1[1]

3.77 dBm)
2.4389830 GHz

10dem

0 dBm:

fot i J\_vJ n.l
L

T s

-10 dBm L

/

A0
==

2
-

\
W™

-30 dBm

-40 dBm

-50 dBm

CF 2.437 GHz

691 pts

Span 15.06 MHz

L

Date: 1

0.APR.2024 05:32:42

Sporton International Inc.(Kunshan)

TEL : +86-512-57900158
FCC ID: XMR2023FCS851U

Page Number : A88 of A181



seomron cas. FCC RF Test Report Report No. : FR371207C

11B_ANTO_2462

Spectrum T
Ref Level 30,00 dém Offset 11.64 dB & RBW 100 kHz

= Att 30 de SWT 1ms @ VBW 300 kHz
® 1Pk View

Mode Sweep

M1[1] 1.93 dBm)
2.4630030 GHZ
20 dem

10dem

M1

0 dem A0 Ah fod s M‘Lt LA A

R |
-10 dem r
MV o/ W V\w
-?ﬁ dem: | N

-30 dBm

-40 dBm

-50 dBm

-60 dBm:

CF 2.462 GHz 691 pts Span 15.06 MHz

—
] (I

L

Date: 10.APR.2024 05:42:46

Sporton International Inc.(Kunshan) Page Number : A89 of A181
TEL : +86-512-57900158

FCC ID: XMR2023FCS851U



seomron cas. FCC RF Test Report

Report No. : FR371207C

11G_ANTO_2412

Spectrum

(=)

Ref Level 30,00 dém Offset 1161 dB & RBW 100 kHz
= Att 30 de SWT

1ms @ VBW 300 kHz Mode Sweep

® 1Pk View

20 dém

M1[1]

3.67 dBm)
2.4057290 GHz

10dem

= =
e

0 dBm:

Ll

-10 dBm

R R

-20 dBm -

‘MJE& W

-30 d

M‘lﬁ‘M\J“ ¥

-40 dBm

-50 dBm

-60 dBm:

CF 2.412 GHz

691 pts

Span 24.48 MHz

L

Date: 10.APR.2024 05:49:16

Sporton International Inc.(Kunshan)

TEL : +86-512-57900158
FCC ID: XMR2023FCS851U

Page Number : A90 of A181



seomron cas. FCC RF Test Report

Report No. : FR371207C

11G_ANTO_2417

Spectrum

® 1Pk View

==
A
Ref Level 30,00 dém Offset 11.57 dB & RBW 100 kHz
| Att

30 de SWT 1ms @ VBW 300 kHz Mode Sweep

20 dém

M1[1] 6.90 dBm

2.4119930 GHz

10dem

0 dBm:

T -'\\»hﬂ.'\r.fmﬁ""lf‘*n”‘f‘ ”‘NNJ\MJ‘WI [m»u'\p—w\ﬂ,w ey mu»ﬁru-' y

-10 dBm

Lfo i

-30 dBm

. UJI T

-40 dBm

-50 dBm

-60 dBm:

CF 2.417 GHz

691 pts

L

Span 24.54 MHz

Date: 1

0.APR.2024 05:50:40

J AR e

Sporton International Inc.(Kunshan)

TEL : +86-512-57900158
FCC ID: XMR2023FCS851U

Page Number : A91 of A181



seomron cas. FCC RF Test Report

Report No. : FR371207C

Spectrum

11G_ANTO_2437

Ref Level 30,00 dém Offset 11.57 dB & RBW 100 kHz

= Att

30 de SWT
® 1Pk View

1ms @ VBW 300 kHz

Mode Sweep

(=)

20 dém

M1[1]

7.32 dBm)

10dem

2.4419950 GHz

A‘V“I \ud'\JLLMJ
0 dBm

Sl 4-J'J‘JF|-MLuI ol

i

o

-10 dBm

pEhl

-30 dBm

Iy
VA

-40 dBm

-50 dBm

-60 dBm:

CF 2.437 GHz

L

691 pts

Date: 1

0.APR.2024 05:53:01

Span 24.48 MHz
[ CEEERRE ]

Sporton International Inc.(Kunshan)

TEL : +86-512-57900158
FCC ID: XMR2023FCS851U

Page Number 1 A92 of A181



seomron cas. FCC RF Test Report

Report No. : FR371207C

Spectrum

11G_ANTO_2447

CF 2.447 GHz

Ref Level 30,00 dém Offset 11.64 dB & RBW 100 kHz

= Att 30 de SWT

1ms @ VBW 300 kHz
® 1Pk View

Mode Sweep

(=)

20 dém

M1[1]

7.28 dBm)
2.4482720 GHz

10dem

0 dBm o ‘“'"'JL”J"MF e

.-.|.JNJJ|J\/\,M1 E.M,..uﬁp.,\ﬁl EERL PSS

-10 dBm J

‘fﬂ ‘-f}.ama L

-30 dBm

= ‘"WL['

-40 dBm

-50 dBm

-60 dBm:

L

691 pts

Date: 1

0.APR.2024 05:54:24

Span 24.42 MHz
—
[ CEEEERE ]

Sporton International Inc.(Kunshan)

TEL : +86-512-57900158
FCC ID: XMR2023FCS851U

Page Number : A93 of A181



seomron cas. FCC RF Test Report Report No. : FR371207C

11G_ANTO_2452

Spectrum T

Ref Level 30,00 dém Offset 11.64 dB & RBW 100 kHz
lo Att 30 dB SWT 1ms @ VBW 300 kHz Mode Sweep
® 1Pk View

M1[1] 5.93 dBm

2.4507600 GHz
20 dém

10dem

0 dBm fl“m A ,n“}mef w‘krbw’" bty I{wwpl»w‘ MAMRIW an.M ‘m“,\
]

-10 dBm - L

‘f\fmﬁ Wit/

-30 dBm

-40 dBm

-50 dBm

-60 dBm:

CF 2.452 GHz 691 pts Span 24.48 MHz

L L ] [T EEREEE

Date: 10.APR.2024 05:55:44

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCS851U

Page Number 1 A94 of A181



seomron cas. FCC RF Test Report

Report No. : FR371207C

Spectrum

11G_ANTO_2457

Ref Level 30,00 dBm

Offset 11.64 dB & RBW 100 kHz

(=)

= Att 30 dB
® 1Pk View

SWT 1ms @ VBW 300 kHz

Mode Sweep

-10 dBm F

TRa

-40 dBm
-50 dBm

-60 dBm:

CF 2.457 GHz

20 dém

M1[1]

1.89 dBm)|
2.4595150 GHz

10dem

0 dBm: L,

AL H.Ja.u rocdags as
u it

‘.rlu.a_

LETY w\“w.,

!

20 dBm: F‘(lj

My

L

691 pts

Span 24.48 MHz

Date: 1

0.APR.2024 05:56:52

Sporton International Inc.(Kunshan)

TEL : +86-512-57900158
FCC ID: XMR2023FCS851U

Page Number : A95 of A181



seomron cas. FCC RF Test Report Report No. : FR371207C

11G_ANTO_2462

Spectrum

A
Ref Level 30,00 dém Offset 11.64 dB & RBW 100 kHz

= Att 30 dB SWT 1ms @ VBW 300 kHz Mode Sweep
® 1Pk View

M1[1] 1.89 dBm|
2.4694930 GHZ
20 dem

10dem

0 dBm:

o N N N
Jyrd ot s g g 10 ot mM.ﬂM-.,ﬂ..w f.,‘,\,.,,"lfjl [FPTRI BT PP | P
-10 dBm +

_F

h
-20 dBm a

M

Wl
‘u*“h. Jig,
d. A

-40 dBm

-50 dBm

-60 dBm:

CF 2.462 GHz

691 pts Span 24.54 MHz
T
L L

J AR e

Date: 10.AP

2024 05:57:59

Sporton International Inc.(Kunshan) Page Number 1 A96 of A181
TEL : +86-512-57900158
FCC ID: XMR2023FCS851U



seomron cas. FCC RF Test Report

Report No. : FR371207C

11IN20MIMO_ANTO_2412

Spectrum

(=)

Ref Level 30,00 dém Offset 1161 dB & RBW 100 kHz
= Att 30 de SWT 1.1 ms @ VBW 300 kHz

Mode Sweep

® 1Pk View

20 dém

M1[1]

2.68 dBm)
2.4144960 GHz

10dem

0 dBm:

"

-10 dém 4

TS0 T OO N

-20 dBm f

e

-40 dBm

\Jw”ﬂu'\ILﬂ

-50 dBm

-60 dBm:

CF 2.412 GHz 691 pts

Span 25.74 MHz

L

Date: 10.APR.2024 06:14:03

11N20MIMO_ANT1_2412

Spectrum

(=)

Ref Level 30,00 dém Offset 1162 dB & RBW 100 kHz
= Att 30 de SWT 1ms @ VBW 300 kHz

Mode Sweep

® 1Pk View

20 dBém

M1[1]

2.23 dBm)
2.4194880 GHz

10 dBm:

0 dem

M1

-10 dBm:

M’I\.wmfk

) L\Ilw,ll, J'J.N.f"\rﬂ‘ \fllwhl MI‘JL\{.“}“J
7

|
-20 dBm: fe

N

J
e

-40 dBm

gy

-50 dBm:

-50 dBm

CF 2.412 GHz 691 pts
—_—

T
L L J

Date: 10.APR.2024 086:15:07

Span 26.4 MHz
— e )
[ [ EECEER ]

Sporton International Inc.(Kunshan)

TEL : +86-512-57900158
FCC ID: XMR2023FCS851U

Page Number

: A97 of A181



seomron cas. FCC RF Test Report

Report No. : FR371207C

11IN20MIMO_ANTO_2417

Spectrum

(=)

= Att 30
® 1Pk View

dB SWT

Ref Level 30,00 dém Offset 11.57 dB & RBW 100 kHz

1.1 ms @ VBW 300 kHz

Mode Sweep

20 dém

M1[1]

0.48 dBm)
2.4244890 GHz

10dem

0 dBm:

-10 dBm

oA

L) e Mw\w-»l NJ-\J’MM{ sy

M
hi
ol

-20 dBm [

o

-40 dBm

| Ay Lo
T

-50 dBm

-60 dBm:

CF 2.417 GHz

691 pts

L

Date: 10.APR.2024 O

6:16:22

Span 25.62 MHz

11N20MIMO_ANT1_2417

Spectrum

(=)

= Att 30 dB
® 1Pk View

SWT

Ref Level 30,00 dém Offset 11.57 dB & RBW 100 kHz

1.1 ms @ VBW 300 kHz

Mode Sweep

20 dBém

M1[1]

1.60 dBm)
2.4244920 GHz

10 dBm:

0 dem

M1

I]A_."\-
-10 dBm:

LYY T, R PP W W AT FEF Y

b
sty

-20 dBm:

_ggnl‘hllm 'W

W

-40 dBm

"\fwﬂjﬂﬁu

-50 dBm:

-50 dBm

CF 2.417 GHz
—_—

601 pts

L

Date: 10.APR.20Z24 06:

SEan 26.28 MHz
[ [ EECEER ]

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCS851U

Page Number

- A98 of A181



seomron cas. FCC RF Test Report Report No. : FR371207C

11IN20MIMO_ANTO_2422

Spectrum T
Ref Level 30,00 dém Offset 11.57 dB & RBW 100 kHz
|= Att 30 dB SWT 1.1ms @ VBW 300 kHz

Mode Sweep
(@ 1rk view

M1[1] 4.07 dBm
2.4294870 GHZ
20 dem

10dem

. O N (O | [N I R

K),U\‘“M/W‘p.,\ﬂ\_r-w\‘ AT AT Chaais i
-10 dBm H

-20 dBm, "( ll\“
i} IM

-3 Um‘d Bm: U\ﬂj

-40 dBm

-50 dBm

-60 dBm:

CF 2.422 GHz 691 pts Span 25.74 MHz

L L ) [ EEEEER ]

Date: 10.APR.2024 06:34:16

11N20MIMO_ANT1_2422
Spectrum E]

Ref Level 30,00 dém Offset 11.57 dB & RBW 100 kHz

lo Att 30 dB SWT 1ms @ VBW 300 kHz Mode Sweep
® 1Pk View
M1[1] 5.05 dBm
2.4294880 GHZ
20 dBém
10 dBm: T
0 dem i W' L \ !I,MAP'..M ), A A ...ﬂ.uL_J 1, fl\ uﬂ ‘.J'MmJ "
o i t rwu ot Ly
[ \
-10 dBm ]

0 dem
T ull
A

g A\l
-40 dBm
-50 dBm
-60 dBm-
CF 2.422 GHz 601 pts SEan 26.4 MHz )

( J ] R e

Date: 10.APR.2024 06:38:33

Sporton International Inc.(Kunshan) Page Number 1 A99 of A181

TEL : +86-512-57900158
FCC ID: XMR2023FCS851U



seomron cas. FCC RF Test Report Report No. : FR371207C

11IN20MIMO_ANTO_2437

Spectrum

A
Ref Level 30,00 dém Offset 11.57 dB & RBW 100 kHz

= Att 30 de SWT 1.1 ms @ VBW 300 kHz  Mode Sweep
® 1Pk View

M1[1] 4.47 dBm
2.4444560 GHZ
20 dem

10dem

0 dbm H"‘”W l_w_ﬁh% N . Y | o N, PN (N

¥
E_

-10 dBm

il o

-40 dBm

e
="

-50 dBm

-60 dBm:

CF 2.437 GHz

691 pts

T
L L J

Span 25.38 MHz

Date: 10.APR.2024 06:39:40

11N20MIMO_ANT1_2437
Spectrum [%]

Ref Level 30,00 dém Offset 11.57 dB & RBW 100 kHz

= Att 30 de SWT 1.1 ms @ VBW 300 kHz
® 1Pk View

Mode Sweep

M1[1] 5.28 dBm
2.4444650 GHZ
20 dBm

10 dBm:

o o el bt ot ellasaboialig

-10 dBm:

| 1
pan L \

1 1P Y

\I ﬂ

i Wl
=30 dem:

-40 dBm

-50 dBm:

-50 dBm

CF 2.437 GHz 691 pts
—_—

Span 25.92 MHz
—. eI AU
L L ) (]

Date: 10.APR.2024 06:41:04

Sporton International Inc.(Kunshan) Page Number : A100 of A181
TEL : +86-512-57900158

FCC ID: XMR2023FCS851U



seomron cas. FCC RF Test Report Report No. : FR371207C

11IN20MIMO_ANTO_2442

Spectrum T
Ref Level 30,00 dém Offset 11.64 dB & RBW 100 kHz
lo Att 30 dB SWT 1.1ms & VBW 300 kHz  Mode Sweep
® 1Pk View
M1[1] 5.24 dBm
2.4444980 GHZ
20 dém
10dem i
0 dBm oot L, . .mmﬁwm} pllonsfl gl gt

SN T ,\
-10 dBm f
-20 dBm \“’r L\A

A Il
L itk

-40 dBm

-50 dBm

-0 dBm

CF 2.342 GHz 691 pts Span 25.38 MHz
L L J [ CEEEERE ]
Date: 10.APR.2024 06:42:05

11N20MIMO_ANT1_2442
Spectrum [%]

Ref Level 30,00 dém Offset 11.66 dB & RBW 100 kHz
= Att 30 de SWT 1.1 ms @ VBW 300 kHz
® 1Pk View

Mode Sweep

M1[1] 5.83 dBm
2.4494870 GHZ
20 dBm

10 d8m ‘
o dbm , Mgt JJ-MJ‘\I'W-;I oo ansdlagr g ‘mr«f\wnﬁ belie,

Ll
-10 dBm: ’J ]

Qﬁ‘iiﬁ” . L"“‘L )

-30 dBm

-40 dBm

-50 dBm:

-50 dBm

CF 2.442 GHz 601 pts SEan 25.74 MHz
S —— ]
L L ) CRRR e

Date: 10.APR.2024 06:43:08

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCS851U

Page Number : A101 of A181



seomron cas. FCC RF Test Report Report No. : FR371207C

11IN20MIMO_ANTO_2447

Spectrum T
Ref Level 30,00 dém Offset 11.64 dB & RBW 100 kHz
|= Att 30 dB SWT 1ms @ VBW 300 kHz

Mode Sweep
(@ 1rk view

M1[1] 5.26 dBm
2.4495160 GHZ
20 dem

10dem

FUVRLTRRY, FOOR POTS. P J R D Y PO W y
-10 dBm ’

\
-20 dBry W
] vy

-40 dBm

-50 dBm

-60 dBm

CF 2.447 GHz 691 pts Span 24.84 MHz
( JU ) [

Date: 10.APR.2024 06:44:40

11N20MIMO_ANT1_2447
Spectrum [%]

Ref Level 30,00 dém Offset 11.66 dB & RBW 100 kHz

o Att 30 de SWT 1.1 ms @ VBW 300 kHz Mode Sweep
@ 1Pk View

M1[1] 5.60 dBm

2.4519950 GHZz|
20 dBém
10 deém ™
1

o o - it Lsa ot sl sn |l gl by

-‘.JH
-10 dBm: j

L Lﬂ L
,esﬂgm[ A W Ul[u‘“wl [N
-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 2.447 GHz 601 pts SEan 25.38 MHz
e = ]
L L ) ARRRRRED W

Date: 10.APR.2024 06:45:44

Sporton International Inc.(Kunshan) Page Number : A102 of A181
TEL : +86-512-57900158

FCC ID: XMR2023FCS851U



seomron cas. FCC RF Test Report Report No. : FR371207C

11IN20MIMO_ANTO_2452

Spectrum T

Ref Level 30,00 dém Offset 11.64 dB & RBW 100 kHz

o Att 30 de SWT 1ms @ VBW 300 kHz Mode Sweep
@ 1Pk View
M1[1] 2.71 dBm|
2.4457100 GHZ|
20 dBm
10 dBm
M1
o o T A T

I A 1 1 I 3
/N T VR N e (o v PP ET S Y e e o

-10 dBm

-20 dBm: T/ il
ke

-40 dBm

“\ f\mJ'ﬂdv ¥

-50 dBm

-60 dBm:

CF 2.452 GHz 691 pts

Span 26.34 MHz
L J1 ) QnRi e

Date: 10.APR.2024 06:46:57

11N20MIMO_ANT1_2452

Spectrum T

Ref Level 30,00 dém Offset 11.66 dB & RBW 100 kHz

lo At a0dB SWT 1ms @ VBW 300 kHz  Mode Sweep
@17k View
M1[1] 2.66 dBm
2.4594710 GHz,
20 dBm
10 deém
M1
0 dem &

R T " R P |
) TR A o S o g | A [ mﬁquw\
-10 dBm |

-20 dBm - ’f LKU
A | ) Mf Py

-40 dBm

-50 dBm

-60 dBm-

CF 2.452 GHz 601 pts M

— ]

L JU ) AN e

Date: 10.APR.2024 06:48:28

Sporton International Inc.(Kunshan) Page Number : A103 of A181

TEL : +86-512-57900158
FCC ID: XMR2023FCS851U



seomron cas. FCC RF Test Report Report No. : FR371207C

11IN20MIMO_ANTO_2457

Spectrum

A
Ref Level 30,00 dém Offset 11.64 dB & RBW 100 kHz

= Att 30 de SWT 1.1 ms @ VBW 300 kHz
® 1Pk View

Mode Sweep

M1[1] 0.76 dBm
2.4645020 GHZ
20 dem

10dem

il
0 dBm:

e m.t".M_ |ﬂl~'x|'|-f’UI\NMM m«iP‘wM el s MVM WJ‘\MJFJL
|
T T
f( \

-10 dBm

-20 dBm

=

b o IL
WY

-40 dBm

-50 dBm

-60 dBm:

CF 2.457 GHz

691 pts Span 25.92 MHz
T
L L

J ARREREED e

Date: 10.APR.2024 06:49:34

11N20MIMO_ANT1_2457
Spectrum [%]

Ref Level 30,00 dém Offset 11.66 dB & RBW 100 kHz
= Att 30 de SWT
® 1Pk View

1.1 ms @ VBW 300 kHz  Mode Sweep

M1[1] 0.75 dBm
2.4644920 GHZ
20 dBm

10 dBm:

0 dem

M1
W FETTIIV N O PPN PTTOY PPN PN Y | Al
o ij W de ooy H.., e N M M‘J\

-20 dBm u

i

A dpia

G

-40 dBm

e

M) ‘van M%

-50 dBm:

-50 dBm

CF 2.457 GHz 691 pts
—_—

SEan 26.28 MHz
L L ) (]

Date: 10.APR.2024 086:51:086

Sporton International Inc.(Kunshan) Page Number : A104 of A181
TEL : +86-512-57900158

FCC ID: XMR2023FCS851U



seomron cas. FCC RF Test Report

Report No. : FR371207C

11IN20MIMO_ANTO_2462

Spectrum

A
Offset 1164 dB & RBW 100 kHz

Ref Level 30,00 dBm
lo Att 30 dB

SWT 1.1 ms @ VBW 300 kHz  Mode Sweep

® 1Pk View

20 dém

M1[1] 3.72 dBm

2.4644980 GHz

10dem

0 dBm:

10 dBm walbselg il wwﬂ»u-m‘ .»MM]J el

.FL\LMINJ‘ .

-20 dBm

-30 dBm—1—H

-40 dBm

o,

-50 dBm

-60 dBm:

CF 2.462 GHz

691 pts

Span 25.38 MHz

L

) ARREREED e

Date: 10.APR.2024 06:52:15

11N20MIMO_ANT1_2462

Spectrum

A
Ref Level 30,00 dém Offset 11.66 dB & RBW 100 kHz
= Att 30 de SWT

1.1 ms @ VBW 300 kHz  Mode Sweep

® 1Pk View

20 dBém

M1[1] 3.09 dBm

2.4669890 GHz

10 dBm:

0 dem

-10 dBm:

it

| PRE (B pondbgo] Whmj u!mft.aw'bm

—~

-20 dBm: r

o

il

-40 dBm

|
V i ""J m‘\ﬂw

-50 dBm:

-50 dBm

CF 2.462 GHz
—_—

601 pts

L

Span 25.92 MHz
S LI L )
] (I

Date: 10.APR.2024 086:53:18

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCS851U

Page Number

: A105 of A181



seomron cas. FCC RF Test Report Report No. : FR371207C

11N40MIMO_ANTO_2422

Spectrum

A
Ref Level 30,00 dém Offset 11.57 dB & RBW 100 kHz

= Att 30 dB SWT 1ms @ VBW 300 kHz Mode Sweep
® 1Pk View

M1[1] 5.34 dBm
2.4194840 GHZ
20 dem

10dem

0 dBm:

-10 dBm +—

|
T A o ol ] f

A4l
FA T ],
20 dem

-30 dBm

g .

-50 dBm

W il
i

-60 dBm:

CF 2.422 GHz

691 pts

Span 52.68 MHz

11N4OMIMO_ANT1_2422

Spectrum T
Ref Level 30,00 dém Offset 11.57 dB & RBW 100 kHz

= Att 30 dB SWT 1ms @ VBW 300 kHz Mode Sweep
® 1Pk View

M1[1] 5.12 dBm
2.4194840 GHZ
20 dBm

10 dBm:

0 dem

1M1

b e Lsadela bl Lidop 1l
Sl AR

n[]\
-20 dBm- (

wan | \
le‘w u“l M;_L,Lw

-50 dBm:

-10 dBm:

-50 dBm

CF 2.422 GHz
—_—

601 pts

Span 52.68 MHz
— e oen el
L J J AW

Sporton International Inc.(Kunshan) Page Number : A106 of A181
TEL : +86-512-57900158

FCC ID: XMR2023FCS851U



seomron cas. FCC RF Test Report Report No. : FR371207C

11N40MIMO_ANTO_2427

Spectrum T
Ref Level 30,00 dém Offset 11.57 dB & RBW 100 kHz

= Att 30 de SWT 1ms @ VBW 300 kHz
® 1Pk View

Mode Sweep

M1[1] 4.07 dBm
2.4307360 GHZ
20 dem

10dem

0 dBm: ™I

.10 dBm gt L.J«nﬁmﬁm\ﬁ-wﬂmm] [,rm«\fwlm L |
-20 dBm ( ¥ '\
30 cem

el

-50 dBm

by

-60 dBm:

CF 2.427 GHz 691 pts Span 52.68 MHz

L L ) QnRi e

Date: 10.APR.2024 07:00:32

11N4OMIMO_ANT1_2427
Spectrum [%]

Ref Level 30,00 dém Offset 11.57 dB & RBW 100 kHz

= Att 30 de SWT 1ms @ VBW 300 kHz
® 1Pk View

Mode Sweep

M1[1] 4.22 dBm
2.4244840 GHZ
20 dBm

10 dBm:

0 dem

-10d8m Fbbd o “kn.Lw'L'-]wﬁnler\ prtbilsdlidadadd bl ol L0 1

1 J ”\
-20 dem: [
=30 dBm ’r( H‘

L ol % pil g

-50 dBm:

-50 dBm

CF 2.427 GHz 691 pts
—_—

Span 52.68 MHz
— e el
L J J ARRRERED e

Date: 10.APR.2024 07:01:35

Sporton International Inc.(Kunshan) Page Number : A107 of A181
TEL : +86-512-57900158

FCC ID: XMR2023FCS851U



seomron cas. FCC RF Test Report

Report No

.- FR371207C

11N40MIMO_ANTO_2432

Spectrum

(=)

Ref Level 30,00 dBm
lo Att 30 dB

Offset 11.57 dB & RBW 100 kHz

SWT 1ms @ VBW 300 kHz Mode Sweep

® 1Pk View

0.07 dBm)
2.4357780 GHz

M1[1]

20 dém

10dem

0 dBm:

(N bkl

[l Ldd — e 1

-10 dBm l

-20 dBm

b,

N

Wy

-40 dBm

-50 dBm

-60 dBm:

CF 2.432 GHz

691 pts Span 53.28 MHz

L

Date: 10.APR.2024

) QnRi e

07:02:47

11N4OMIMO_ANT1_2432

Spectrum

(=)

= Att

Ref Level 30,00 dém Offset 11.57 dB & RBW 100 kHz
30 dB

1ms @ VBW 300 kHz Mode Sweep

SWT

® 1Pk View

0.65 dBm)
2.4294560 GHz

M1[1]

20 dBém

10 dBm:

M1

0 dem

(P o ST AT A

flmlmnwjr \lahjl%f‘l"‘”j"’“

-10 dBm: I

-20 dBm:

dim

-40 dBm

-50 dBm:

-50 dBm

Hz

CF 2.432
—_—

SEan 3.28 MHz

601 pts

L

Date: 10.APR.Z2024

J [ | EEREREC ]

07:04:49

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCS851U

Page Number

: A108 of A181



seomron cas. FCC RF Test Report

Report No. : FR371207C

11N40MIMO_ANTO_2437

Spectrum

(=)

Ref Level 30,00 dém Offset 11.57 dB & RBW 100 kHz

= Att 30 de SWT 1ms @ VBW 300 kHz

Mode Sweep
(@ 1rk view

M1[1]
20 dem

0.21 dBm)
2.4420120 GHz

10dem

0 dBm:

AR M“”’“l I,,wmu&_ww

-10 dBm

el

-20 dBm r‘

-30 dBm:

e

-40 dBm

Wit

-50 dBm

-60 dBm:

CF 2.437 GHz

691 pts

Span 53.28 MHz

T
L L J

Date: 10.APR.2024 07:06:34

11N4OMIMO_ANT1_2437

: 10.APR.2024 07:07:35

Spectrum T
Ref Level 30,00 dém Offset 11.57 dB & RBW 100 kHz
lo_att 0d8 SWT 1ms @ VBW 300 khz__ Mode Sweep
@15k View
M1[1] 0.36 dBm
2.4344610 GHz
20 dém
10 dBm:
M1
e TAUDR R SO (LS 5 T O T
M-l«LyLJJ“‘J" L "’ “‘l P e I unl
-10 dBm f Wl 1
-20 dBm- + \‘L
I'IJ W
Al
b 0
40 dBm
-50 dem
50 dem
CF 2.437 GHz 691 pts SEan 3.16 MHz
— -
L J J [TOEREE e
Date:

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCS851U

Page Number : A109 of A181



seomron cas. FCC RF Test Report Report No. : FR371207C

11N40MIMO_ANTO_2442

Spectrum T
Ref Level 30,00 dém Offset 11.64 dB & RBW 100 kHz
|= Att 30 dB SWT 1ms @ VBW 300 kHz Mode Sweep
® 1Pk View
mM1[1] 3.17 dBm
2.4470120 GHz
20 dém
10dem
0 dem au
1

VSO N 1 B P P o M A M

o] | |
r

f N
-30 dBm L

A wld::m N m\ﬂﬁftm IJhnth\

-50 dBm

-0 dBm

CF 2.342 GHz 691 pts Span 53.28 MHz
L L J [ CEEERRE ]

Date: 10.APR.2024 07:08:55

11N4OMIMO_ANT1_2442
Spectrum [%]

Ref Level 30,00 dém Offset 11.66 dB & RBW 100 kHz
= Att 30 de SWT 1ms @ VBW 300 kHz
® 1Pk View

Mode Sweep

M1[1] 2.75 dBm
2.4394730 GHZ
20 dBm

10 dBm:

0 dBm —

Libllabdadk ..‘I.MMW VMJLMM sdadpadobildilel,

-10 dBm:

-20 dBm:

/ \
-30 dBm o

; !
b ”ﬂ,ﬂff. f! R T

-50 dBm

-60 dBm

CF 2.442 GHz 601 pts SEan 52.92 MHz

S —— ]
L )il ) [T EEEEER—]
Date: 10.APR.2024 07:10:08

Sporton International Inc.(Kunshan) Page Number : A110 of A181
TEL : +86-512-57900158

FCC ID: XMR2023FCS851U



seomron cas. FCC RF Test Report Report No. : FR371207C

11N40OMIMO_ANTO_2447

Spectrum

A
Ref Level 30,00 dém Offset 11.64 dB & RBW 100 kHz

= Att 30 dB SWT 1ms @ VBW 300 kHz Mode Sweep
® 1Pk View

M1[1] 3.57 dBm
2.4507360 GHZ
20 dem

10dem

0 dBm: e

-10dBm I o P JMLWI »’WMIM halae] L4, |

-20 dBm: ( W
/ \

-30 dBm J

e

il

-50 dBm

-60 dBm:

CF 2.447 GHz

691 pts

T
L L J

Span 52.68 MHz

Date: 10.APR.2024 07:11:12

11N4OMIMO_ANT1_2447

Spectrum

A
Ref Level 30,00 dém Offset 11.66 dB & RBW 100 kHz

= Att 30 de SWT 1ms @ VBW 300 kHz
® 1Pk View

Mode Sweep

M1[1] 3.49 dBm
2.4444840 GHZ
20 dBm

10 dBm:

0 dem

-10 dem L bl o -w«LMJWMJW’MLM| M"‘LM}MMMVJL\NA‘nLI L4,

-20 dBm: rL

]
| \

iy Ul “IL"HMIM

-50 dBm:

-50 dBm

CF 2.447 GHz 691 pts
—_—

Span 52.68 MHz
— SRS
L L ) AR e

Date: 10.APR.2024 07:12:17

Sporton International Inc.(Kunshan) Page Number : All11 of A181
TEL : +86-512-57900158

FCC ID: XMR2023FCS851U



seomron cas. FCC RF Test Report Report No. : FR371207C

11N40MIMO_ANTO_2452

Spectrum

A
Ref Level 30,00 dém Offset 11.64 dB & RBW 100 kHz

= Att 30 dB SWT 1ms @ VBW 300 kHz Mode Sweep
® 1Pk View

M1[1] 4.66 dBm

2.4494840 GHz
20 dém

10dem

0 dBm:

-10 dBm —

v L L wJ'wLw. N
P T o

|| U N
/

-30 dBm

=\

-50 dBm

-60 dBm:

CF 2.452 GHz

691 pts
T
L L J

Span 52.68 MHz

Date: 10.APR.2024 07:14:01

11N4OMIMO_ANT1_2452

Spectrum

A
Ref Level 30,00 dém Offset 11.66 dB & RBW 100 kHz

= Att 30 dB SWT 1ms @ VBW 300 kHz Mode Sweep
® 1Pk View

M1[1] 4.89 dBm
2.4494840 GHZ
20 dBm

10 dBm:

0 dem

g

‘J‘\M%Afh\w}-ir\wjn L ﬂ'l"" Aoy IP"”"‘J‘ L,«Jlm|nJ L A“j

Wmh " LM‘ *ﬂhﬂmﬂm.

CF 2.452 GHz 601 pts SEan 52.68 MHz
———— ]
L | ) [T

Date: 10.APR.2024 07:15:04

Sporton International Inc.(Kunshan) Page Number 1 Al112 of A181
TEL : +86-512-57900158
FCC ID: XMR2023FCS851U



ssarronas. FCC RF Test Report

Report No. : FR371207C

Band edge measurements

Test Result
TestMode | Antenna | ChName | Freq(MHz) | RefLevel[dBm/100KHz] | ResultfdBm/100KHz] | LimitfdBm/100KHz] | Verdict
ANTO Low 2412 6.11 -41.76 <-13.89 PASS
e ANTO High 2462 4.93 -45.41 <-15.07 PASS
ANTO Low 2412 3.67 -24.39 <-16.33 PASS
ANTO Low 2417 6.90 -26.73 <-13.1 PASS
ANTO High 2447 7.28 -44.09 <-12.72 PASS
ne ANTO High 2452 5.93 -45.15 <-14.07 PASS
ANTO High 2457 4.89 -40.87 <-15.11 PASS
ANTO High 2462 1.89 -35.69 <-18.11 PASS
ANTO Low 2412 -2.68 -30.79 <-22.68 PASS
ANT1 Low 2412 -2.23 -28.68 <-22.23 PASS
ANTO Low 2417 0.48 -29.83 <-19.52 PASS
ANT1 Low 2417 1.60 -28.88 <-18.4 PASS
ANTO Low 2422 4.07 -33.06 <-15.93 PASS
ANT1 Low 2422 5.05 -31.4 <-14.95 PASS
ANTO High 2442 5.24 -46.33 <-14.76 PASS
1IN20MIMO ANT1 High 2442 5.83 -46.05 <-14.17 PASS
ANTO High 2447 5.26 -45.84 <-14.74 PASS
ANT1 High 2447 5.60 -45.57 <-14.4 PASS
ANTO High 2452 2.71 -41.84 <-17.29 PASS
ANT1 High 2452 2.66 -40.9 <-17.34 PASS
ANTO High 2457 -0.76 -41.88 <-20.76 PASS
ANT1 High 2457 -0.75 -42.41 <-20.75 PASS
ANTO High 2462 -3.72 -41.57 <-23.72 PASS
ANT1 High 2462 -3.09 -40.2 <-23.09 PASS
ANTO Low 2422 -5.34 -37.79 <-25.34 PASS
ANT1 Low 2422 -5.12 -37.6 <-25.12 PASS
ANTO Low 2427 -4.07 -37.73 <-24.07 PASS
ANT1 Low 2427 -4.22 -37.97 <-24.22 PASS
11N4OMIMO ANTO Low 2432 0.07 -37.19 <-19.93 PASS
ANT1 Low 2432 0.65 -34.52 <-19.35 PASS
ANTO High 2442 -3.17 -43.2 <-23.17 PASS
ANT1 High 2442 -2.75 -43.32 <-22.75 PASS
ANTO High 2447 -3.57 -43.81 <-23.57 PASS
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ANTL1 High 2447 -3.49 -42.38 <-23.49 PASS

ANTO High 2452 -4.66 -41.58 <-24.66 PASS

ANTL1 High 2452 -4.89 -42.22 <-24.89 PASS
Sporton International Inc.(Kunshan) Page Number : Al14 of A181

TEL : +86-512-57900158

FCC ID: XMR2023FCS851U




seomron cas. FCC RF Test Report Report No. : FR371207C

Test Graphs

11B_ANTO_Low_2412

- oo
Spectrum A

Ref Level 30,00 dém Offset 11.61 dB & RBW 100 kHz

lo att 30de SWT 8 ms @ VBW 300 kHz  Mode Sweep
@ 1Pk View
M2[1] ~41.56 dBm
2.4000000 GHz
20d8 Ma[1] 47.13 dBm
2.3900000 GHz
10 dBm

-10 dBm — - IJIH[. H L

t

D1 -13,890 dBm u
-20 dBm ' "\
-30 dBm \

.
40 dBm - }m
w. L FORVTLY RF| ST T RYNTARRE RTRTOY '
u v " a

-50 dBm

Start 2.3 GHz

8001 pts Stop 2,43 GHz
Marker
Type | Ref | Tre | X-value | ¥-value | Function | Function Result |
M2 1 2.4 GHz -41.56 dBm
M3 1 2.39 GHz -47.13 dBm
M4 1 2,3999862 GHz -41.76 dBém
—_—
i Y
L L J [ CCEEERE ]
Da P { 05:23:18

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023FCS851U

Page Number : A115 of A181



seomron cas. FCC RF Test Report

Report No. : FR371207C
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